
   City of 

Rifle 

 
 

 
 

CITY COUNCIL  
AGENDA 

 
Jay Miller, Mayor 
Alan Lambert, Mayor Pro Tem 
Richard Carter, Councilor 
Keith Lambert, Councilor 
Jonathan Rice, Councilor 
Jennifer Sanborn, Councilor 
Randy Winkler, Councilor 

 
 
 

 
City Hall 

City Council Chambers 
202 Railroad Avenue 

Rifle, CO  
 

Cablecast Live on 
 Comcast Channel 10 

              
 
The City of Rifle will make reasonable accommodations for access to City services, programs, and activities and will 
make special communication arrangements for persons with disabilities.  Please call (970) 665-6405 for assistance. 

              
REGULAR MEETING 

May 15, 2013 
 

WORKSHOP 6:00 P.M. 
COUNCIL CHAMBERS 
[...]
for agricultural use.  

b. Buildings and other structures containing hazardous materials for which it can 
be demonstrated to the satisfaction of the local authority having jurisdiction by 
hazard assessment and certification by a qualified professional (as determined by the 
local jurisdiction having land use authority) that a release of the subject hazardous 
material does not pose a major threat to the public.  

c. Pharmaceutical sales, use, storage, and distribution centers that do not 
manufacture pharmaceutical products Chemical and pharmaceutical plants 
(chemical plant, pharmaceutical manufacturing).  

     These exemptions shall not apply to buildings or other structures that also function as  
Critical Facilities under another category outlined in this Article. 
 

(3) At-risk population facilities include medical care, congregate care, and schools.  
These facilities may consist of: 

a. Elder care ( nursing homes);  



City of Rifle, Colorado 
Ordinance No. 7, Series of 2013 
Page 13 of 14 
 
 

b. Congregate care serving 12 or more individuals ( day care and assisted living);  

c. Public and private schools (pre-schools, K-12 schools), before-school and after-
school care serving 12 or more children). 

(4) Facilities vital to restoring normal services including government operations.  
These facilities consist of: 

a. Essential government operations (public records, courts, jails, building 
permitting and inspection services, community administration and management, 
maintenance and equipment centers); 

b. Essential structures for public colleges and universities (dormitories, offices, 
and classrooms only). 

     These facilities may be exempted if it is demonstrated to the City of Rifle that the facility 
is an element of a redundant system for which service will not be interrupted during a 
flood. At a minimum, it shall be demonstrated that redundant facilities are available (either 
owned by the same entity or available through an intergovernmental agreement or other 
contract), the alternative facilities are either located outside of the 100-year floodplain or 
are compliant with this Article, and an operations plan is in effect that states how 
redundant facilities will provide service to the affected area in the event of a flood. 
Evidence of ongoing redundancy shall be provided to the City of Rifle on an as-needed 
basis upon request. 
 

(b) Protection of Critical Facilities.  All new and substantially improved Critical 
Facilities and new additions to Critical Facilities located within the Special Flood Hazard 
Area shall be regulated to a higher standard than structures not determined to be Critical 
Facilities. For the purposes of this Article, protection shall include one of the following. 

(1) Location outside the Special Flood Hazard Area; or 

(2) Elevation of the lowest floor or floodproofing of the structure, together with 
attendant utility and sanitary facilities, to at least two feet above the Base Flood 
Elevation. 

(c) Ingress and Egress of New Critical Facilities.  New Critical Facilities shall, when 
practicable as determined by the City of Rifle, have continuous non-inundated access 
(ingress and egress for evacuation and emergency services) during a 100-year flood event. 

 
 Section 13.  This ordinance shall become effective on January 1, 2014. 
 
 INTRODUCED on April 3, 2013, read by title, passed on first reading, and ordered 
published by title as required by the Charter. 



City of Rifle, Colorado 
Ordinance No. 7, Series of 2013 
Page 14 of 14 
 
 

 
INTRODUCED a second time at a regular meeting of the Council of the City of Rifle, 

Colorado, held on April 17, 2013 and continued to May 15, 2013, passed with amendment, 
approved, and ordered published in full as required by the Charter. 
 
 Dated this ___ day of __________________, 2013. 
    
 
       CITY OF RIFLE, COLORADO 
 
 
      BY _________________________________                                                        
       Mayor 
 
ATTEST:  
 
 
_______________________________                                                  
City Clerk 



 
 

May 6, 2013 

 

Robert Burns 

City of Rifle 

PO Box 1908 

Rifle, CO 81650 

 

RE:    Approval of Drinking Water Final Plans and Specifications for Construction  

 Rifle Regional Water Purification Facility, City of Rifle 

Surface Water Treatment Plant  

Public Water System Identification (PWSID) No. CO0123676, Garfield County 

GLU Project No. 020007D   

 

Dear Mr. Burns: 

 

The Water Quality Control Division (the Division), Engineering Section has received and reviewed the Final 

Plans and Specifications for the Rifle Regional Water Purification Facility in accordance with Article 1.11.2 of 

the Colorado Primary Drinking Water Regulations (CPDWR).  The design meets or exceeds the requirements of 

the State of Colorado Design Criteria For Potable Water Systems (Design Criteria) and is hereby approved.  

 

This approval is limited to the following:   

 Rifle Regional Water Purification Facility (TP017) 

o Treatment for Colorado River (IN004) 

o Maximum treated water flowrate of six (6) million gallons per day (MGD)   

o Raw water pump station near Rifle Pond 

 Two (2) vertical turbine pumps rated for 2,100 gallons per minute (gpm) at approximately 100 feet total 

dynamic head (TDH) with variable frequency drive (VFD). 

 Two (2) vertical turbine pumps rated for 1,400 gpm at 100 feet TDH with VFD. 

 One (1) 12-inch magnetic flow meter.  Bypass line installed around flowmeter.   

o 24-inch raw water line from raw water pump station to water purification facility.  

o Return point for recycled process water (downstream of raw water flowmeter and prior to chemical feed) 

o Pre-treatment – Chemical feed points at flash mix.  

 Chlorine dioxide.  

 Aluminum sulfate (Alum).  

o Pre-treatment – Rapid Mix.  Treatment goal: particle/microbial/organics removal. 

 Two (2) flash mix pumps (one duty, one standby).  Each pump rated for 205 gallons per minute (gpm) 

at approximately 26 feet TDH with VFD.  Rapid mix motor horsepower: 2 HP.   

o Pre-treatment – Flocculation.  Treatment goal: particle/microbial/organics removal. 

 One (1) flow splitter box to the two (2) flocculation basins with 24” overflow discharging to the recycle 

basin. 

 Two (2) horizontal flocculation trains.  Total capacity of 9.5 MGD.  Each train rated for 4.75 MGD.    

Each train contains:  



Robert Burns, City of Rifle  May 6, 2013 

Approval of Drinking Water Final Plans and Specifications for Construction  Page 2 of 11 

 

 Three (3) flocculator stages with baffle walls to separate each flocculation stage.  Three (3) 

mechanical drive motors to move 316 SS paddles.  Stage 1 with one (1) HP motor has four (4) 

paddle arms with two (2) paddles, Stage 2 with 3/4 HP motor has two (2) paddle arms with two 

(2) paddles, and Stage 3 with 1/3HP motor has two (2) paddles arms with one (1) paddles.  

o Pre-treatment – Chemical feed point downstream of flocculation basin and upstream of sedimentation basin. 

 Chlorine dioxide.  

o Pre-treatment –High Rate Sedimentation.  Treatment goal: particle/microbial/organics removal. 

 Two (2) sedimentation trains.  Total capacity of 9.5 MGD.  Each train rated for 4.75 MGD.  Each train 

contains:  

 One (1) 75,250 gallon Settling tank (75 ft length by 15 ft wide by 18 feet deep).  Stainless steel plate 

settlers – 55 degrees from horizontal.  Loading rate 0.29 gpm/square foot.   

 One (1) cable driven suction mechanism.  Sludge collector motor: 0.25 HP.   

 Solids and residual water sent to Gravity Thickeners.  

o First Stage Membrane Filtration – Treatment technique for surface water treatment rule compliance. 

 Granted 3.0 log removal credit of Giardia lamblia and 3.0 log removal credit of Cryptosporidium when 

operated and maintained as outlined in the September 30, 2011 acceptance letter titled: “Acceptance of 

GE Power and Water ZeeWeed 1500 Membrane Modules as an Alternative Filtration Technology to 

meet the Colorado Primary Drinking Water Regulations (CPDWR) requirements for Giardia lamblia 

and Cryptosporidium Removal” 

 Five (5) First Stage Membrane feed pumps.   

 Five (5) 0.5 mm stainless steel screens with automatic backwashing (design basis: Boll filter Model 

6.18).  Prior to each membrane skid.   

 Five (5) trains of GE ZeeWeed 1500 pressure membrane filters.   

 Total firm filtration capacity 6.8 MGD at 20 degrees Celsius based on a flux rate of 49.4 gallons per 

day per sq-ft (gfd) with four (4) trains in service (redundant filter train).   

 Total number of membrane modules elements per membrane train:  71 per train plus 12 spare slots 

for future membrane elements if unexpected membrane fouling.  Surface area per membrane 

module: 550 square feet (sf).   

 Maximum trans-membrane pressure: 40 psig (Alarm set point).  

o Second Stage Membrane Filtration – Treatment technique for surface water treatment rule compliance. 

 Granted 3.0 log removal credit of Giardia lamblia and 3.0 log removal credit of Cryptosporidium when 

operated and maintained as outlined in the July 27, 2012 acceptance letter titled: “Acceptance of GE 

Power and Water ZeeWeed 500D Membrane Module as an Alternative Filtration Technology to meet 

the Colorado Primary Drinking Water Regulations (CPDWR) requirements for Giardia lamblia and 

Cryptosporidium Removal”. 

 Treatment of backwash waste from First Stage Membrane Filtration 

 Two (2) trains of GE ZeeWeed 500 submerged membrane filters  

 Total firm filtration capacity 0.322 MGD at 20 degrees Celsius based on a flux rate of 32.1 gallons 

per day per sq-ft (gfd) with one (1) train in service (redundant filter train).   

 Total number of membrane modules elements per membrane train:  36 per unit.  Surface area per 

membrane module: 326 square feet (sf).   

 Maximum trans-membrane pressure: 10 psig (Alarm set point).  

o Second Stage Membrane Pumps pump second stage membrane filtered water to the Ultrafiltration (UF) 

Permeate Tank. 

o Ultrafiltration (UF) Permeate Tank 

 First Stage and Second Stage Membranes filtered effluent combine in the UF permeate tank.  Filtered 

effluent flow can split into: 

 30-inch bypass line to Clearwell via bypass weir,  

 30-inch line to granular activated carbon (GAC) filters, and/or  

 12-inch line to reserve osmosis (RO) system via three (3) RO system feed pumps.     

o Granular Activated Carbon (GAC) filtration – Treatment goal: organics removal.   



Robert Burns, City of Rifle  May 6, 2013 

Approval of Drinking Water Final Plans and Specifications for Construction  Page 3 of 11 

 

 Organics removal treatment process is not anticipated to be used throughout year.  Usage based on raw 

water quality. GAC effluent from the basins collects in a GAC seal well basin and then flows into the 

clearwell.  

 Two (2) GAC contractor concrete basins filled with granular activated carbon.    Total design capacity 

of 6.0 MGD with both basins in service.  Each GAC contactor basin contains:  

 One (1) concrete tank: 30-ft by 15-ft.  Loading rate: 4.6 gpm/sq-ft.   

 GAC bed depth 5.5 feet.  Media replaced approximately annually (design basis: Norit Hydro Darco 

3000).    

 Basin appurtenances:  influent pipe from UF, GAC effluent piping to GAC seal well, 

inlet/backwash channel, filter to waste piping to recycle basin, backwash water source from 

clearwell, backwash waste discharged to recycle basin, and stainless steel screen type underdrain 

system (design basis: Triton Underdrain system).   

o Reverse Osmosis (RO) – Treatment goal: total dissolved solids (TDS) removal.   

 Chemical feed point  

 Antiscalant  

 Sodium bisulfate 

 Sulfuric Acid  

 Three (3) RO feed pumps with VFDs.  Rated for 562 gpm at 360 feet.   

 Three (3) cartridge filters equipped with one (1) micron cartridges . One filter prior to each RO train.   

 Three (3) reserve osmosis trains (GE reserve osmosis skids salvaged from an industrial user treating 

municipal water) with block and bleed valves on the influent line to each train.   

 Total permeate capacity 2.0 MGD (470 gpm/train) with three (3) trains in service (no redundant 

train).   

 RO elements: Each train contains 18 vessels loaded with six (6) RO elements.  Total of 324 RO 

elements.   

o 160 DOW Filmtec BW-30-365 dry stored RO elements.   

o 164 GE PRO RO-400-HR-LE-WT RO elements.  

 One (1) Clean in place skid for RO process.    

o Disinfection – Treatment technique for surface water treatment rule compliance.  Disinfection process. 

 Chemical feed point  

 Sodium Hypochlorite 

o Sodium hypochlorite dosing controlled based on residual chlorine monitoring. 

 Sodium Hydroxide 

 Clearwell.   

 750,000 gallons total.  Concrete baffle walls.  Approximately 74 feet by 88 feet by 18 feet with two 

baffle walls. 24-inch overflow line to dechlorination manhole and ultimately to daylight.  24-inch 

clearwell vent inside building with 24 mesh non-corrosive screen.   

o Finished Water Pump Station. 

 Four (4) vertical turbine distribution system pumps.  Each pump is capable of 2,100 gpm at 305 feet 

TDH with VFD.  Pump motor power: 200 HP.  Flow splits into:  

o Distribution system with one (1) 24” magnetic flowmeter.  

o Plant water with a 6-inch flowmeter rated for 0 to 500 gpm.  Plant water is protected via a 6-

inch reduced pressure zone (RPZ) backflow preventer (design basis: Febco Master Series 860).  

 Two (2) vertical turbine pumps for GAC backwash water.  Each pump is capable of 3,500 gpm at 

50 feet TDH with VFD.  Pump motor power: 60 HP. 

o Chemical systems: 

 Aluminum sulfate (48.5%).  Coagulation and flocculation.  Dose range: 10 to 40 mg/L.  Storage: 

Two (2) FRP 7,000 gallon tanks.  Approx. 30 days of storage with secondary containment.  Feed 

pumps: Two (2) peristaltic or diaphragm – 0.7 to 24.5 gallons per hour (gph). One duty and one 

standby. 

 Antiscalant (100%).  Proprietary formula for RO pretreatment.  Dose range: 1 to 5 mg/L.  Storage: 

One (1) FRP 4,500 gallon tanks.  Over 30 days of storage with secondary containment.  Feed 

pumps: Two (2) peristaltic or diaphragm – 0.1 to 0.8 gph.  One duty and one standby. 



Robert Burns, City of Rifle  May 6, 2013 

Approval of Drinking Water Final Plans and Specifications for Construction  Page 4 of 11 

 

 Chlorine dioxide generation:  Manganese and iron oxidation.  One (1) generator with integrated 55 

gallon FRP storage tank.  First stage: hydrochloric acid and sodium hypochlorite react to create 

chlorine gas and second stage: sodium chlorite and chlorine gas react to create chlorine dioxide.   

Dose range: 0.8 to 1.4 mg/L.  Feed pump:  Two (2) centrifugal pumps with a maximum flow of 14 

gpm.  Turndown ratio of 10 to 20.  One duty and one standby. 

 Hydrochloric Acid (15%). Chlorine dioxide production.  Dose range: 0.8 to 1.4 mg/L.  Storage: One 

(1) FRP 4,500 gallon tank.  Over 30 days of storage.   

 Polymer (100%) – Nalco Nalclear 7763.  Coagulant aid for residuals dewatering.  Dose range: 1 to 

3 mg/L.  Storage: One (1) FRP 300 gallon tank.  Over 30 days of storage with secondary 

containment.  Feed pumps: Two (2) peristaltic – 0.1 to 0.8 gph.  One duty and one standby. 

 Sodium Chlorite (25%). Chlorine dioxide production.  Dose range: 0.8 to 1.4 mg/L.  Storage: One 

(1) FRP 4,500 gallon tank.  Over 30 days of storage with secondary containment.   

 Sodium Hydroxide (50%) aka Caustic: pH adjustment and neutralization.  Dose range: 5 to 20 

mg/L.  Storage: One (1) heated and insulated FRP 4,500 gallon tank.   Over 30 days of storage with 

secondary containment.  Feed pumps: Two (2) peristaltic or diaphragm – 0.3 to 10.3 gph.  One duty 

and one standby. 

 Sodium Hypochlorite (12.5%).  Disinfection, membrane cleaning, and chlorine dioxide production.  

Dose range: 2 to 6 mg/L.  Storage: Two (2) FRP 4,500 gallon tanks.  Over 30 days of storage with 